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Applicant  FLYING INTERNATIONAL CO.,LTD.

Py 4 24251 FrdbnEn E b e 226 G 19 #(C B

Address 19F, NO.226, ZHONGYANG RD., XINZHUANG DIST.,NEW TAIPEI CITY 242, TAIWAN
(RO.C)

Y IR B B R L R SR

The following sample(s)and sample infor mation was/were submitted and identified by/on the behalf of

the client

T%i]ﬁ#[ £7781 Sample Name
WY l'ﬁ EL Client
Reference Information
T 1 E 1
Sample Received Date
I

Testing Period
MR

Test Requested

BB F Series
ﬁ%fgﬁia‘j 8-9 [ Pleaserefer to page 8-9

2018.04.16

Apr. 16, 2018

2018.04.16-2018.04.20

Apr. 16, 2018 to Apr. 20, 2018

BUECH TRR, ETHE L R FEOIPD), S(CD, F(HY), s
(Cr(VD), 155 % (PBBS), %1%~ % [B(PBDES) , 3 = ['I&[i{(DB
BBP, DEHP, DIBP): i35t

As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers(PBDES) , Phthalates(DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

nspection & T

R AR ¢ RS
Test Method & Test Result : Pleaserefer to following pages.
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inspection & Testing Services
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Reviewed by

o4 f%,___, TR
kel Date 2018.04.20
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5% 7El Senior Laboratory Manager

IRl

No. R172791522
Y] P TS A 1996 B

1onal Pinbiao(Shanghai) Co., Ltd. No. 1996, Xinjingiao Road, Pudong New District, Shanghai,China
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e (A Test Method
AN _ =
WEEE W i
Tested Item(9) Test M ethod X
Equipment
£1(Pb) Lead (Pb) |EC 62321-5:2013 ICP-OES
£#4(Cd) Cadmium (Cd) |EC 62321-5:2013 ICP-OES
I[EC 62321-4:2013+AMD1:2017
=j<(Hg) Mercury (Hg) csv ICP-OES
IEC 62321-7-2:2017 ﬁl/ﬁ‘}
|EC 62321-5:2013 jf[[& s £ Bl
A [{155(Cr(V1)) RS 1 21 _
| ) IEC 62321-7-2:2017 and/or UV-Vig/ICP-OES
Hexavalent Chromium (Cr(V1)) L i
determination of Total Chromium
by IEC 62321-5:2013
@155 % (PBBS)
: , IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls (PBBs)
28— R PBDES
o P ) |EC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDES)
% Z PIPATH(DBP, BBP, DEHP, DIBP
i I EF[( ) IEC 62321-8:2017 GC-MS

Phthalates(DBPF, BBP, DEHP, DIBP)
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WS Tested Item(s) sl Result gL ELMDL
5 Lead (PD) N.D. 2mg/kg

4% Cadmium (Cd) N.D. 2mg/kg

-}« Mercury (Hg) N.Df 2mgkg

“ [Ft4 Hexavalent Chromium (Cr(V1)) N.D. 8mg/kg
HIZEEE ! Tested Item(s) FER Result AU ELMDL
235 FH% Polybrominated Biphenyls(PBBs)

~ {57 % Monobromodiphenyl N.D. Smg/kg

~ 5% % Dibromobiphenyl N.D. Smg/kg

= J5% % Tribromobiphenyl N.D. Smg/kg
M35 % Tetrabromobi phenyl N.D. Smg/kg
{55 % Pentabromobi pheny N.D. 5Smg/kg

-+ 5! %% % Hexabromobi phenyl N.D. Smg/kg
5% Heptabromobiphenyl N.D. 5Smg/kg

7 155 Octabromobiphenyl N.D. Smg/kg

5 %5H Nonabromobi phenyl N.D. 5mg/kg

+ 555 Decabromobiphenyl N.D. 5mg/kg
WS Tested Item(s) | s#l Result HE gL ELMDL

45~ Z ek Polybrominated Diphenyl Ether s(PBDES)

— %2 % i Monobromodi phenyl ether N.D. 5mg/kg
~ %2 % [k Dibromobiphenyl ether N.D. 5mg/kg
= %2 % [ Tribromobiphenyl ether N.D. 5mg/kg
P35 = 2 i Tetrabromobiphenyl ether N.D. 5mg/kg
~H5 2 % i Pentabromobi phenyl ether N.D. 5mg/kg
15 = ik Hexabromobi phenyl ether N.D. 5mg/kg
5% = % ¥ Heptabromobi phenyl ether N.D. 5mg/kg
5% = [ Octabromobi pheny! ether N.D. 5mg/kg
715 = # i Nonabromobi phenyl ether N.D. 5mg/kg
- 5. % ik Decabromobiphenyl ether N.D. 5mg/kg

o=
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?E”E:_EQIE*IE [ Tested Item(s) ‘ N Result ‘ HEAEIELMDL

FHE Z PIPETE Phthalates

FR 2 PIPES 17 [i(DBP)

Dibutyl phthalate(DBP) CASH:84-74-2 N.D. 50 mg/kg

HR 2 RIPE” S8 [H(BBP)

Benzylbuty! phthalate(BBP) CASH:85-68-7 N 50 mg/kg

SR TP (2L IEL)EIF“[(DEHP)
Di-2-ethylhexyl phthalate(DEHP) N.D. 50 mg/kg
CAS#117-81-7

T PIRT B FH(DIBP)

Diisobutyl phthalate(DIBP) CAS#:84-69-5 N.D. 50 mg/kg

IR S AR €1 7 € e
Tested Sample/Part Description Mixed test, black, brown plastic

T SRS, b, el B i o

P TR SHEEETIE AR - FRNEH T PR AR - A FrE

Flfll—?lﬁ_-{ °

-N.D. = F A (CPFHE )

-mg/kg = ppm = F‘ﬁﬁ -
Remark: The sample had been dissolved totally tested for Lead, Cadmium, Mercury.

As specified by client, the test was conducted by mixing sever al samplestogether. The
result(s) shown on thisreport may be different from the content of any homogeneous
material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million
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HERA Test Process
L& (Pb) » &3(Cd) » #(Cr) Lead(Pb), Cadmium(Cd), Chromium(Cr)

I i

B I i il
Weigh dpl [P T
4 S?r:navessel pacelt ) Add di gestion reagent m— Digest the sample
P R R
| EpECE Bl
Dry Ashing/ Residue B
" | ICP-OES 4 T,jjgg_,j{qc?\[ Alkali Fusion/ iﬁjﬁi
Arggzegsby deionized water
i’ﬁiﬁz
Solution
2. 5j<(Hg) Mercury (HQ)
BB A B RIRR = i PRI R 1 A
Weigh sample and g{aceﬁltlna :> L. ZF[J i :} Di estsamgl?lrﬁ mlcrjzkvﬁa{}
microwave digestion vessel Add digestion reagent digestion oven
Wl PR
- s =L
Alkali Fusion/ Residue

H]1CP-OES
JifT
Analyzed by
ICP-OES

g
Make up with
deionized water

ifi

Acid Dissolution

i’ﬁi?’z
Solution

ARG

Filtration

AL

]
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3.+ f%]'é;‘ﬁ(Cr(Vl)) Hexavalent Chromium (Cr (V1))

RV 5 F{{ajf;if Srl T i PR R ) leip)f—j‘iaif}

Weigh pleandp itina :'> N ::} Di estsampleln MI Crow.
microwave digestion vessel Add digestion reagent digestion oven

Wl PR T
o Edi o] — Eil
Alkali Fusion/ Residue
"] ICP-OES 5 Fﬁgg-,r*_&?\[ Acid Dissolution HER
st (—| Makeup with (] Filtration
Analyzed by deionized water
ICP-OES i—g\m&
Solution

4. d"‘ﬁ‘n%“'i(PBBs) » 45~ R RHPBDES)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

LR 3 I ——
Weigh sample and Extracted with
placeit in athimble :.> organic solvent :> Concentrate the extract

!

<:| Make up with <: Transfer the extract into a
Analyzed by GC-MS organic solvent volumetric flask

5] GC-MS S5 PR WP Vi RS

Y 4

-

Y

\3 R A,
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5. % Z PIFETE Phthalates

PEIT 2 E'J?Jﬁ?i’ﬁ?‘?ﬁ"‘ EY
Weigh sample and placeit ——X Extracted with organic |—|
inathimble solvent
B GC-MS 5347 PR
AndyzedbyGoMs ] Makeupwith K
organic solvent

577 FroH 10
Page 7 of 10

WL TV
Concentrate the extract

!

PR U R
Transfer the extract into a
volumetric flask

700 (e, =%

-~
™

AN
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R fﬁ kL Client Reference Information
F-01-A1AK001
F-02-A1AK001
F-03-A1AJ001
F-03-A1AJ002
F-03-A1AJ005
F-04-A1AK001
F-04-A1AK002
F-05-A1BJ001
F-05-A1AK002
F-05-A1AK003
F-05-A1AK004
F-06-B4AK 001
F-06-B4AA002
F-06-A4AK003
F-06-A4AK004
F-06-B4AK005
F-06-B4AA015
F-07-A1AK001
F-08-A1AK023
F-08-B2AA001
F-08-B2AA002
F-08-B2BA004
F-08-B2AA005
F-08-B2AA008
F-08-B2AA016
F-08-B2AA025
F-09-A2BA002
F-09-B2BA001
F-10-B3AA010
F-12-A1AMO002-F
F-12-A1AMO002-Z
F-12-B2AA002
F-12-B3AA003
F-12-B3AA008
F-12-B4AA002

578 F1 4 10 I

Page 8 of

10
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F-16-A1AM002
F-16-B4AK003
F-23-A1AKO001
F-24-A1AJ009
F-24-A1AJ008
F-24-A1AJ004
F-24-A1AJ005
F-24-B4AA006
F-24-B1BK 007
F-24-A1AJ001
F-24-A1BK002
F-2016-B2AA001
FCCH-20012

NS
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i
Photo(s) of the sample(s)
I
Tested part
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***End of report ***
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Thisreportis conS|dered invalidated without approval signature, special seal and the seal on the
perforation;

Z.ﬁﬁ#[“ﬁpﬁpfﬁﬁﬂIHIﬁ%ﬁﬁ?ﬁiﬂ ’ H'ﬁ%ﬁ%@%ﬁ! POt o CTE RS 2t

The sample(s) and sample Information was/were provided by the client who should be responsible for

the authenticity which CTI hasn’t verified;

37 M B SRR

The result(s) shown in this report refer(s) only to the sample(s) tested;

4.4 7% CTI ‘F{'pl[ﬂ (O @?‘f;;?ﬂ%i% £

Without written approval of CTI, thisreport can’t be reproduced except in full;
sy[ljﬁjguﬂﬂgrlgllgqu'\df N Fk’%r“ I F’»*‘ R TIY B -

In case of any discrepancy between the English version and Chinese version of the testing reports
(if generated), the Chinese version shall prevail.
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